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Alva Su
Shaoxing Jianye Outdoor Products Co,Ltd
Yonghe Industrial Zone,Shangyu City Zhejiang Province ,China

China

Buyer:

Description: Folding Bench
Customer Reference: HY-zZD183C
Supplier:

Supplier Reference:

PO#:

Inspection#:

Reception Date: 11/06/2018
Test Started On: 12/06/2018
Test Ended On: 22/06/2018
Nature: Compliance

Destination Country:

EN 581-1: 2017 - OUTDOOR FURNITURE : GENERAL SAFETY PASS
EN 581-2 : 2015/ AC: 2016 - OUTDOOR FURNITURE : CHAIR - DOMESTIC PASS
| Comments:

Furniture category : Domestic

Dimensions: D x W x H

Folded: 91 x 28 x 7 cm / Unfolded: 28 x 183 x 43 cm
Tube: 10.4 x 20.1/Diam 19.0 mm / Thickness: 1.2 mm
Seat height (loaded/unloaded): 43/43 cm

Seat depth: 28 cm / Seat width: 183 cm

Weight: 7.7 kg

REMARK : The marking were not evaluated as customers request

Pierre Flament
Lab Operation Manager
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Test Report #: ATNB071208
Issue Date: 22/06/2018

EN 581-1: 2017 - OUTDOOR FURNITURE : GENERAL SAFETY

Analysis #: NB18252702
Sample Name: NB18252702

Conclusion: PASS

Title Comment Conclusion
5.1 General PASS
5.2 Tubular components PASS
5.3 Shear and squeeze points PASS
5.3.1 Shear and squeeze points when setting up and folding PASS

5.3.2 Shear and squeeze points under the influence of powered

mechanisms

5.3.3 Shear and squeeze points during use

NOT APPLICABLE

PASS

EN 581-2 : 2015/ AC : 2016 - OUTDOOR FURNITURE : CHAIR - DOMESTIC

Analysis #: NB18252703
Sample Name: NB18252703

Conclusion: PASS

Title Comment Conclusion
7 Safety, strength and durability requirements for other PASS
seating

7.1 General PASS
7.2 Stability, strength and durability PASS
7.2.1 Test sequence and parameters PASS
Seat static load and back static load test PASS
Seat front edge static load PASS
Combined Seat and back durability test PASS

Durability test on seating with a multi-position back rest NOT APPLICABLE

Arm rest static load test
Arm rest durability test
Leg forward static load test
Leg sideways static load test
Seat impact test

Foot rest static test
Forward stability
Rearward stability
Sideways stability

8.1 General

NOT APPLICABLE
NOT APPLICABLE
PASS
PASS
PASS
NOT APPLICABLE
PASS
NOT APPLICABLE
PASS

NOT REQUESTED

API LAB TESTING LTD

Golden Bear Industrial Centre,
66-82 Chai Wan Kok Street, Tsuen Wan,
New Territories, Hong Kong

Phone : +852 3719 8624
Unit F and G, 22/F, email : apilabtesting@api-hk.com

This report is intended for your exclusive use. Any copy of the report to or for any other
person or entity, or use of our name or trademark is permitted with our written
permission. Our report is limited to the test sample identified herein. Sample are tested
as received. The results set forth in this report are not necessarily indicative or
representative of the statistical quality or characteristics of the lot from which a test
sample was taken or any similar or identical product.

Page 2 of 3



‘é/ Test Report #: ATNB071208
Gpl CUSTOMIZED Issue Date: 22/06/2018
QuaLITY
ASSURANCE

WOoORMS SAFETY @

Front view

Side view

Version: 1
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